
190

Pos. Nr. / Pt no / Item No. / 
Pos. n. / N.o pos. / Pos. nr / 
Pos.nr. / Paikkanro / Nr 
poz. / №

Art. Nr. / Réf. / Ref. No. / 
N. art. / Nº. de art. / 
Art-nr. / Varenr. / Tuo-
tenro / Nr art. / Арт. №

Menge / Quantité / Quantity / 
Quantità / Hoeveelheid / Cantidad / 
Mängd / Mængde / Määrä / Liczba 
sztuk / Количество

1 18810-0 1

2 18810-2 1

3 18811 1

4 18810-16 1

5 18816 1

6 18810-14 1

7 18821 1

8 18822 1

9 6438 6

10 18810-20 2

11 6400 18

12 6413 14

13 6690 8

14 6414 8

15 - 1

16 18812-3 1

17 18810-21 1

18 6409 2

19 6402 8

20 6403 7

21 18810-22 1

22 18810-10 1

23 6401 8

24 - 1

25 18810 1

26 18811-2 1

27 18811-1 1

28 18810-15 1

29 18810-5 1

30 6419 (t=0,3) 1

30 6420 (t=1,0) 2

30 6421 (t=2,0) 2

31 6411 1

32 6417 2

33 18810-13 1

34 18810-12 1

35 6408 4

36 6415 8

37 - 1

(DE) 
(FR) 
(EN) 
(IT) 
(NL)
(ES)
(SV)
(DA)
(FI) 
(PL)
(RU)

Ersatzteile
Pièces de rechange
Spare parts
Ricambi
Reserveonderdelen
Piezas de repuesto
Reservdelar
 Reservedele
Varaosat
Części zapasowe
Запчасти



192 193

(DE) Abbildung 12
(FR) Figure 12
(EN) Figure 12
(IT) Figura 12
(NL) Afbeelding 12
(ES) Figura 12
(SV) Bild 12
(DA) Ill.12
(FI) Kuva 12
(PL) Rysunek 12
(RU) �Рисунок 12

von

7

29

18

9

21 17162311 19 20 22 5

15

25 3

1

11

12

2

14

13

9

6

27

28

94308 31 32 33 34 3536

26 8 24

37

10

18Abb.12

POS-No. DWG Field1 Desc1 Qty. Raw_Material

1 1 16314 18810-0 Aufhängung vormontiert 1
2 2 16302 18810-2 Schweißbaugruppe_Schlitten_ver

stärkt 1

3 15598 18810-26 Achse Rad - mit Nut 2
4 16315 18810-4 Schutzblech für Schlitten 1
5 29 12167 18810-5 Fixierscheibe Bürste horizontal 1
6 12407 18810-6 Rolle fth_70x20_25-15k 2
7 12409 18753 Spring for cow cleaner duo 2
8 12424 18810-9 Seitenschutz 2
9 17 16458 18810-21 Sensorhalter Winkel 1

10 16 12437 18812-3 Initiator für KPM 1
11 12438 Fixiermutter M18 für INI 2
12 21 12440 18810-22 Kontaktfahne 90° für INI 1
13 7 17831 18821 Horizontale Bürste Happy cow 1
14 8 17832 18822 Bürste vertikal Happy Cow 1
15 34 12453 18810-12 Flanschlager EFOM 20 1
16 33 12460 18810-13 Klemmschutz Bürste Vertikal 1
17 3 12788 18810;18811 Motor-Getriebeeinheit STM 

290mm - 10.01.2012 1
18 28 12107 18810-15 Welle vertikal 1
19 4 12117 18810-16 Lagerhalter Welle vertikal 1
20 15597 18810-27 Führungsbolzen oben - mit 

Einstich 2
21 12734 18810-19 Gummipuffer 40x32 für KPM 4
22 14442 18810-25 Gummipuffer 40x15 für KPM 2
23 10 12168 18810-20 Schutzblech Seite 2
24 11 11162 6400 Spring washer - DIN 127 - A6 18

25 23 10151 6401 Sechskantschraube_ISO_4017_M6
x16 8

26 19 10330 6402 Spring washer - DIN - 127 - A10 8
27 20 10223 6403 Hex nut - ISO 4032 - M10 7
28 13 12796 6690 Hex head screw - DIN 933 - 

M12x30 8
29 12798 6405 Scheibe_DIN_9021___A6_4 8
30 9 10221 6438 Hex head screw - Din 933 - 

M10x30 6

31 32 12799 6417 Sechskantschraube_DIN_933_M8
x28 2

32 35 11521 6408 Spring washer - DIN 127 - A8 4
33 12801 6410 Sicherungsring_DIN_471_25 2
34 31 12802 6411 Sicherungsring_DIN_471_30 1
35 13221 18810-18 Anschlag 1 - schweißbaugruppe 2

36 13225 6412 Sechskantschraube_DIN_931_1_
M10x85 4

37 13469 18810-23 Einstellblech KPM 2
38 12413 18810-8 Kunststoff Gleitplatte unten 2

39 15599 6423 Sechskantschraube_DIN_933_M6
x12 4

40 14 13692 6414 Federring_DIN_127_A12 8

41 12 13693 6413 Sechskantschraube_DIN_933_M6
x10 14

42 36 10219 6415 Hex nut - ISO 4032 - M8 8
43 13793 6416 Kugelscheibe DIN 6319C, 8,4 2
44 30 13794 6421 Passscheibe_DIN_988_32x45x2 2
45 30 13796 6419 Passscheibe_DIN_988_32x45x0_3 1
46 30 13795 6420 Passscheibe_DIN_988_32x45x1 2
47 18 13797 6409 Sechskantmutter_ISO_4035_M6 2
48 22 13829 18810-10 Kabelverschraubung M20x1,5 - 

lang 1

49 13838 6285; 18810 Sechskantmutter M20x1,5 - PA 1
50 25 13839 18810 Entlüftungsschraube Getriebe 

3/8" 1
51 5 26956 18816 Control unit for DUO - Dummy 1
52 24 - Anschlusskabel

53 26 18811-2 Kupplung horizontal - geschlitzt 
Ø40 mm

54 27 18811-1 Kuplung vertikal - geschlitzt Ø25

55 15

Teil2^
16310
-Kuhkr
atzbü
rste_-
_Zusa
mme
nbau
_Versi
on_2~
1

Motorkabel 1

56 37 26156 Cable gland - M20 1

57

Teil5^
16310
-Kuhkr
atzbü
rste_-
_Zusa
mme
nbau
_Versi
on_2~
1

1

58 6 21103 18810-14 Welle horizontal für 18820 - 
Zusammenbau 1

    
    
    
    
    
    
    
1

STAT. REVISION NOTE DATE NAME Urspr.             

1
3

A2SRE

            

14.7.2021

    

    

    

    

    

    

New shafts and changed explosion views

    

    

    

    

    

    

    

    

    

    

    

    

Baugruppe / Assembly

Kuhkratzbürste - Zusammenbau Version 2

        
        

sreinthaler25.6.2021

NORM
CHECK
DRAW

NAMEDATE

DET. SCALE 1:31:20SCALE

        
BASE SIZE/SEMI-FINISHED PARTMATERIAL:

von
Blatt

26978
DWG NO.

TITLE:

ARTICLE NUMBER 
KERBL:

18820

ISO 5456-2 Projection 
methode1

Albert KERBL GmbH l Felizenzell 9 l D-84428 Buchbach
Fon +49 (0)8086 - 933-100 l Fax +49 (0)8086 - 933-500

Mail info@kerbl.com l www.kerbl.com

General tolerances
ISO 2768 - mK

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS

PROJECT NUMBER 
KERBL:

700103

156676,442 g

    
FINISHED SURFACE:

WEIGHT IN GRAMM
(WITHOUT FINISHED SURFACE):



192 193

Pos. Nr. / 
Pt no / 

Item No. / 
Pos. n. / 
N.o pos. / 
Pos. nr / 
Pos.nr. / 
Paikkanro / 
Nr poz. / 
№

Art. Nr. / 
Réf. / 
Ref. No. / 
N. art. / 
Nº. de art. / 
Art-nr. / 
Varenr. / 
Tuotenro / 
Nr art. / 
Арт. №

Menge / 
Quantité / 
Quantity / 
Quantità / 
Hoeveelheid / 
Cantidad / 
Mängd / 
Mængde / 
Määrä / 
Liczba sztuk / 
Количество

1.1 18810-0 1

1.2 18810-1 2

1.3 6460 4

1.4 18753-1 2

1.5 18753 2

1.6 6416 2

1.7 6415 6

1.8 18810-25 2

1.9 6408 2

von

1.1

1.2

1.3

1.6

1.7

1.7

1.3

1.4

1.5

1.8

1.9

1.7

Abb.13

POS-No. Field1 DWG Desc1 Qty. Raw_Material

1 1.1 18810-0 16314 Aufhängung vormontiert 1

2 1.2 18810-1 12131 Gleitschiene 2

3 1.3 6460 10243 Hex head screw - ISO 4017 - 
M10x50 4

4 1.4 18753-1 12409 Ösenschraube 2

5 1.5 18753 12409 Spring for cow cleaner duo 2
6 1.9 6408 11521 Spring washer - DIN 127 - A8 2
7 1.7 6415 10219 Hex nut - ISO 4032 - M8 6
8 1.6 6416 13793 Kugelscheibe DIN 6319C, 8,4 2

9 1.8 18810-25 14442 Gummipuffer 40x15 für KPM 2

    
    
    
    
    
    
    
1

STAT. REVISION NOTE DATE NAME Urspr.             

2
3

A2SRE

            

14.7.2021

    

    

    

    

    

    

New shafts and changed explosion views

    

    

    

    

    

    

    

    

    

    

    

    

Baugruppe / Assembly

Kuhkratzbürste - Zusammenbau Version 2

        
        

sreinthaler25.6.2021

NORM
CHECK
DRAW

NAMEDATE

DET. SCALE 1:31:20SCALE

        
BASE SIZE/SEMI-FINISHED PARTMATERIAL:

von
Blatt

26978
DWG NO.

TITLE:

ARTICLE NUMBER 
KERBL:

18820

ISO 5456-2 Projection 
methode1

Albert KERBL GmbH l Felizenzell 9 l D-84428 Buchbach
Fon +49 (0)8086 - 933-100 l Fax +49 (0)8086 - 933-500

Mail info@kerbl.com l www.kerbl.com

General tolerances
ISO 2768 - mK

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS

PROJECT NUMBER 
KERBL:

700103

156676,442 g

    
FINISHED SURFACE:

WEIGHT IN GRAMM
(WITHOUT FINISHED SURFACE):

(DE) Abbildung 13
(FR) Figure 13
(EN) Figure 13
(IT) Figura 13
(NL) Afbeelding 13
(ES) Figura 13
(SV) Bild 13
(DA) Ill.13
(FI) Kuva 13
(PL) Rysunek 13
(RU) �Рисунок 13



194 195

von

2.1

2.6

2.4

2.5

2.4

2.8

2.3

2.7

2.6

2.9

2.10

2.6

2.4

2.12

2.13

2.12

2.14

2.15

2.2

2.17

2.18

2.16

2.11

2.7

2.6

2.7

2.19

Abb.14

POS-No. Field1 DWG Desc1 Qty. Raw_Material

1 2.1 18810-2 16302 Schweißbaugruppe_Schlitten_ver
stärkt 1

2 2.11 18810-26 15598 Achse Rad - mit Nut 2

3 2.2 18810-4 16315 Schutzblech für Schlitten 1

4 2.10 18810-6 12407 Rolle fth_70x20_25-15k 2

5 2.3 18810-9 12424 Seitenschutz 2

6 2.8 18810-27 15597 Führungsbolzen oben - mit 
Einstich 2

7 2.12 18810-19 12734 Gummipuffer 40x32 für KPM 4
8 2.4 6400 11162 Spring washer - DIN 127 - A6 10

9 2.5 6401 10151 Sechskantschraube_ISO_4017_M6
x16 6

10 2.14 6402 10330 Spring washer - DIN - 127 - A10 4
11 2.15 6403 10223 Hex nut - ISO 4032 - M10 4
12 2.7 6405 12798 Scheibe_DIN_9021___A6_4 8
13 2.9 6410 12801 Sicherungsring_DIN_471_25 2

14 2.13 18810-18 13221 Anschlag 1 - schweißbaugruppe 2

15 2.16 6412 13225 Sechskantschraube_DIN_931_1_
M10x85 4

16 2.18 18810-23 13469 Einstellblech KPM 2

17 2.17 18810-8 12413 Kunststoff Gleitplatte unten 2

18 2.19 6423 15599 Sechskantschraube_DIN_933_M6
x12 4

19 2.6 6413 13693 Sechskantschraube_DIN_933_M6
x10 8

    
    
    
    
    
    
    
1

STAT. REVISION NOTE DATE NAME Urspr.             

3
3

A2SRE

            

14.7.2021

    

    

    

    

    

    

New shafts and changed explosion views

    

    

    

    

    

    

    

    

    

    

    

    

Baugruppe / Assembly

Kuhkratzbürste - Zusammenbau Version 2

        
        

sreinthaler25.6.2021

NORM
CHECK
DRAW

NAMEDATE

DET. SCALE 1:31:20SCALE

        
BASE SIZE/SEMI-FINISHED PARTMATERIAL:

von
Blatt

26978
DWG NO.

TITLE:

ARTICLE NUMBER 
KERBL:

18820

ISO 5456-2 Projection 
methode1

Albert KERBL GmbH l Felizenzell 9 l D-84428 Buchbach
Fon +49 (0)8086 - 933-100 l Fax +49 (0)8086 - 933-500

Mail info@kerbl.com l www.kerbl.com

General tolerances
ISO 2768 - mK

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS

PROJECT NUMBER 
KERBL:

700103

156676,442 g

    
FINISHED SURFACE:

WEIGHT IN GRAMM
(WITHOUT FINISHED SURFACE):

Pos. Nr. / 
Pt no / 

Item No. / 
Pos. n. / 
N.o pos. / 
Pos. nr / 
Pos.nr. / 
Paikkanro / 
Nr poz. / 
№

Art. Nr. / 
Réf. / 
Ref. No. / 
N. art. / 
Nº. de art. / 
Art-nr. / 
Varenr. / 
Tuotenro / 
Nr art. / 
Арт. №

Menge / 
Quantité / 
Quantity / 
Quantità / 
Hoeveelheid / 
Cantidad / 
Mängd / 
Mængde / 
Määrä / 
Liczba sztuk / 
Количество

2.1 18810-2 1

2.2 18810-4 1

2.3 18810-9 2

2.4 6400 10

2.5 6401 6

2.6 6413 8

2.7 6405 8

2.8 18810-27 2

2.9 6410 2

2.10 18810-6 2

2.11 18810-26 2

2.12 18810-19 4

2.13 18810-18 2

2.14 6402 4

2.15 6403 4

2.16 6412 4

2.17 18810-8 2

2.18 18810-23 2

2.19 6423 4

(DE) Abbildung 14
(FR) Figure 14
(EN) Figure 14
(IT) Figura 14
(NL) Afbeelding 14
(ES) Figura 14
(SV) Bild 14
(DA) Ill.14
(FI) Kuva 14
(PL) Rysunek 14
(RU) �Рисунок 14



194 195

(DE) Abbildung 15 – Steuerung, Explosionsansicht 
(FR) Figure 15 – Unité de contrôle, vue en éclaté
(EN) Figure 15 - Control unit, exploded view
(IT) Figura 15 – Unità di controllo, vista esplosa
(NL) Afbeelding 15 – besturing, explosietekening
(ES) Figura 15: Unidad de control (perspectiva explosionada)
(SV) Bild 15 – styrsystem, explosionsvy
(DA) Ill.15 – Styring, eksplosionstegning
(FI) Kuva 15 – Ohjausyksikkö, räjäytyskuva
(PL) Rysunek 15 – Sterownik, widok po rozłożeniu
(RU) �Рисунок 15. Блок управления, перспективное объемное 

изображение с пространственным разделением деталей

Pos. Nr. / 
Pt no / 

Item No. / 
Pos. n. / 
N.o pos. / 
Pos. nr / 
Pos.nr. / 
Paikkanro / 
Nr poz. / 
№

Art. Nr. / 
Réf. / 
Ref. No. / 
N. art. / 
Nº. de art. / 
Art-nr. / 
Varenr. / 
Tuotenro / 
Nr art. / 
Арт. №

Menge / 
Quantité / 
Quantity / 
Quantità / 
Hoeveelheid / 
Cantidad / 
Mängd / 
Mængde / 
Määrä / 
Liczba sztuk / 
Количество

5 18816 1

5.1 18816-1 1

5.2 18816-2 1

5.3 18816-3 1

5.4 18816-4 1

5.5 18812-3 1

5.6 - 1

5.1

5.4

5.3

5.5

5.2

5.6


